INSTALLATION INSTRUCTIONS AND PARTS LIST
MODEL 583072, 583078, 583088, 584072, 584078, 584088 O-MEGA II 6” OVAL STEPS
UNIVERSAL APPLICATION

READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS
(LISTED ON THE SERVICE PARTS LIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

FOLLOW THE INSTRUCTIONS INCLUDED WITH THE SPECIFIC BRACKET PACKAGE THAT YOU
ARE USING, TO MOUNT THE BRACKETS TO YOUR VEHICLE.

BEFORE ATTACHING THE O-MEGA STEPS TO THE BRACKETS, PLACE THE STEP PADS (ITEM #2)
ON TOP OF THE STEP PLATES. USE THE TABLE ON SHEET #2, AS A GUIDE TO POSITION THE
STEP PAD FOR YOUR PARTICULAR VEHICLE. WHEN INSTALLING THE PADS ON THE STEPS,
DRILL (5) 1/8” HOLE USING THE STEP PAD AS A GUIDE. ATTACH WITH (5) 8-18X1/2” TEK
SCREWS (ITEM #6) PROVIDED. REPEAT FOR ALL STEP PADS.

INSTALL THE REQUIRED NUMBER OF SQUARE HEAD BOLTS INTO THE DESIGNATED SLOTS IN
THE BOTTOM OF THE STEP PLATES.

INSTALL THE END CAPS (ITEM #3) AS SHOWN IN fig. I, TIGHTENING THE NUTS TO 5 LB FT.

POSITION THE O-MEGA STEP ON THE MOUNTING BRACKETS SO THAT THE SQUARE HEAD
SCREWS (ITEM #4) ARE LOCATED IN THE SLOTS OF THE MOUNTING BRACKETS AND THE STEP
IS CENTERED, FRONT TO REAR, ON THE VEHICLE. INSTALL 5/16” SERRATED FLANGE NUTS
(ITEM #5) ON THE SQUARE HEAD SCREWS (ITEM #4) AND TIGHTEN TO 19 LB FT.

SERVICE PARTS LIST

ITEM | PARTNO. | QTY DESCRIPTION
1 553071 2 | EXTRUSION-AL,69.0,0MEGA STP,SILVER
1 553072 2 | EXTRUSION-AL,75.0,0MEGA STP,SILVER
1 553073 2 | EXTRUSION-AL,85.0,0MEGA STP,SILVER
1 553059 2 | EXTRUSION-AL,69.0,0MEGA STP,BLACK
1 553060 2 | EXTRUSION-AL,75.0,0MEGA STP,BLACK
1 553061 2 | EXTRUSION-AL,85.0,0MEGA STP,BLACK
2 552970 4 | ALUM,STP-PAD,BLK,OMEGA-STEP
3 107956 4 | CAP-END,PLSTC,2.95 X 6.70
4 106880 24 | SCREW-SQ HD,5/16-18 X 1, MAGNIGUARD
5 102680 24 | NUT-SERR FLG,HX,SST,WX,5/16-18
6 107958 20 | SCREW-PPH,TEK. #8-18 X 1/2",SST,BZP

SNE
553116 SHEET 1 OF 2 050CT16




STEP PAD LOCATION GUIDE

Vo e

VEHICLE MODEL PAD A PAD B
SILVERADO/SIERRA DOUBLE CAB 14-3/4 46-3/4
SILVERADO/SIERRA EXTENDED CAB 14-3/4 41-3/4
SILVERADO/SIERRA CREW CAB 14-3/4 54-1/4
COLORADO/CANYON EXTENDED CAB 10-1/2 43
COLORADO/CANYON CREW CAB 10-1/2 51
AVALANCHE/SUBURBAN/YUKON XL 15-1/4 55-1/4
TAHOE/YUKON 15-1/4 48-1/4
RAM QUAD CAB 10-1/2 46
RAM CREW CAB 10-1/2 48
RAM MEGA CAB 10-1/2 52-1/16
DODGE DAKOTA QUAD CAB 10-1/2 39
DODGE DURANGO 15-1/4 50-1/4
FORD F150 SUPER CAB 18-1/4 46-1/4
FORD F150 SUPER CREW CAB 18-1/4 56-1/2
FORD SUPER DUTY SUPER CAB 14-1/4 42
FORD SUPER DUTY CREW CAB 12 58-1/4
TOYOTA TUNDRA DOUBLE CAB 07+ 8-1/4 49-1/4
TOYOTA TUNDRA CREWMAXO07+ 8-1/4 54-1/4
TOYOTA TACOMA ACCESS CAB 8-1/4 30-1/5
TOYOTA TACOMA DOUBLE CAB 18-3/4 55-1/4

NOTE: THE ABOVE PAD LOCATIONS ARE ONLY SUGGESTIONS AND MAY BE PLACED AT THE
PURCHASERS DISCRESION.

TRUCK EQUIPMENT,

553116 SHEET 2 OF 2 050CT16




INSTALLATION INSTRUCTIONSAND PARTSLIST

APPLICATION: MODEL 571113 MEGA STEP BRACKETS:
2011 AND NEWER GM EXTENDED, AND CREW CAB PICKUPS

.uli’l‘

1. READ INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL REQUIRED PARTS
(LISTED ON SERVICE PARTSLIST) ARE ON HAND BEFORE STARTING THE INSTALLATION.

2. ASSEMBLE THE LOAD REACTION STUDS AND HARDWARE (ITEM #11 THRU #14) AS FOLLOWS.

2.1. ON THE SHORT THREADED END OF THE LOAD REACTION STUD (ITEM #14), INSTALL A
BLACK 3/8" SERRATED FLANGE NUT (ITEM #13) BACKWARDS TO THE BOTTTOM OF THE
THREAD. THEN, INSTALL A BLACK 3/8" FLAT WASHER (ITEM #12) AND RUBBER *CUSHION"
WASHER (ITEM # 11) TIGHT UP AGAINST THE SERRATED FLANGE NUT. (THE END OF THE
STUD MUST BE RECESSED IN THE RUBBER WASHER APPOX. 3/16").

2.2. ON THE LONG THREADED END OF THE STUD, INSTALL A BLACK 3/8" SERRATED FLANGE
NUT (ITEM # 13) BACKWARDS TO NEAR TO THE BOTTTOM OF THE THREADS

3. ATTACH THE LOAD REACTION STUD ASSEMBLIES TO THE BODY MOUNT BRACKETS AS SHOWN.

3.1. INSERT THE STUD, FROM WHAT WILL BE IN THE INBOARD OR FRAME SIDE THRU THE
LOWEST HOLE IN THE BENT FLANGE OF THE BODY BRACKETS THAT WILL ALLOW THE
RUBBER WASHER TO SEAT FIRM AGAINST THE SIDE WALL OF THE FRAME. INSTALL A
BLACK FLANGE NUT (ITEM #13) ON THE OUTBOARD END OF THE STUD (FINGER TIGHTEN).

3.2.IF YOU ARE MOUNTING THESE STEPSON A 1500 TRUCK YOU WILL NEED TO ASSEMBLE
THE LOAD REACTION BOLT TO THE FRONT BRACKETSASSHOWN IN FIG. 1 USING THE
SUPPLIED ANGLE BRACKET (ITEM #17).

NOTE:

DUE TO EXCESSIVE THREAD LOCKER IN THE BODY MOUNT BOLT AREA ON THE 2010+ GM
SILVERADO/SIERRA, USE CAUTION WHEN REMOVING THE BODY MOUNT BOLTS TO REDUCE
THE RISK OF CAUSING DAMAGE TO THE THREADED INSERTSINSIDE THE VEHICLE.

4. REMOVE THE FACTORY FRONT, CENTER, AND REAR BODY MOUNT BOLTS (ONE SIDE OF THE

VEHICLE AT A TIME) AND INSTALL THE MOUNTING BRACKETS AS FOLLOWS:

4.1. INSTALL THE FRONT MTG BRKT (ITEM #2 & #3) TO THE FRONT CAB MOUNT AS SHOWN
(LEAVE THESE FASTENERS FINGER TIGHT).

4.2. INSTALL THE CENTER MTG BRKT (ITEM #4 & #5) TO THE CENTER CAB MOUNT AS SHOWN
(LEAVE THESE FASTENERS FINGER TIGHT).

4.3. INSTALL THE REAR INBOARD MTG BRKT (ITEM #8) & WASHER (ITEM #16) TO THE REAR CAB
MOUNT AS SHOWN (LEAVE THESE FASTENERS FINGER TIGHT)

EXTENDED CAB ONLY
4.3.1. INSTALL THE REAR OUTBOARD CAB MTG BRKT (ITEM #6 & #7) TO THE REAR
INBOARD CAB MTG BRKT (ITEM #8), WITH THE 3/8" BLACK ZINC PLATED BOLTS
(ITEM # 15), WASHERS (ITEM #12) AND SERRATED FLANGE NUTS(ITEM # 13). THE
REAR OUTBOARD CAB MTG BRKT MUST BE MOUNTED TO THE BACK SIDE OF THE
REAR INBOARD CAB MTG BRKT (TOWARDS THE REAR OF THE VEHICLE) AS SHOWN.
USING THE HOLES AS SHOWN IN FIG 2. TIGHTEN THESE BOLTS.

[QVERNE
TRUCK EQUIPMENT, REV B 21IMAY 14

(A LUVERNE Company) REV A 04JAN11
1200 E. Birch St. Brandon, SD 57005 551911 SHEET 1 OF 4 210CT10




CREW CAB ONLY

4.3.2.

INSTALL THE REAR OUTBOARD CAB MTG BRKT (ITEM #6 & #7) TO THE REAR
INBOARD CAB MTG BRKT (ITEM #8), WITH THE 3/8" BLACK ZINC PLATED BOLTS
(ITEM # 15), WASHERS (ITEM #12) AND SERRATED FLANGE NUTS(ITEM # 13). THE
REAR OUTBOARD CAB MTG BRKT MUST BE MOUNTED TO THE BACK SIDE OF THE
REAR INBOARD CAB MTG BRKT (TOWARDS THE REAR OF THE VEHICLE) AS SHOWN.
USING THE HOLES AS SHOWN IN FIG 3. TIGHTEN THESE BOLTS.

5. ATTACH THE STEP (ITEM #1) TO THE MOUNTING BRACKETS.
5.1 INSERT THREE [3] 5/16" SQUARE HEAD SCREWS (ITEM #9) IN THE CENTER SLOT ON THE

UNDERSIDE OF THE STEP.

5.2 POSITION THE STEP ON THE MOUNTING BRACKETS SO THAT THE SQUARE HEAD SCREWS
ARE LOCATED IN THE CENTER TWO (2) SLOTS OF THE BRACKETS. (SEE FIG 2, OR 3) CENTER
THE STEP ON THE CAB FRONT TO BACK.

5.3 LOCATE THE STEPIN AND OUT ASDESIRED AND INSTALL THE 5/16" SERRATED FLANGE
NUTS (ITEM #10) ON THE SQUARE HEAD SCREWS.

TIGHTEN THE NUTS.

6. ADJUST AND TIGHTEN THE LOAD REACTION STUDS AND HARDWARE AS FOLLOWS.
ADJUST THE STUD ASSEMBLY SO THAT THE RUBBER WASHER IS FIRM AGAINST THE SIDE
OF THE FRAME AND TIGHTEN THE FLANGE NUTS ON EITHER SIDE OF THE STEP MOUNTING
BRACKET FLANGE.

TIGHTEN THE BODY MOUNT BOLTS PER MANUFACTURERS SPECS.

SERVICE PARTSLIST

ITEM | PART NO. | QTY | DESCRIPTION

1 2 MEGA STEP BOARD ASSEMBLY (SOLD SEPARATELY)
LENGTH WILL VARY DEPENDING ON APPLICATION

2 551901 1 BRACKET-MTG, CAB, FRONT, LH, 571113

3 551904 1 BRACKET-MTG, CAB, FRONT, RH, 571113

4 551902 1 BRACKET-MTG, CAB,CENTER, LH, 571113

5 551905 1 BRACKET-MTG, CAB, CENTER, RH, 571113

6 551903 1 BRACKET-MTG, CAB, REAR, OUTBOARD, LH, 571113

7 551906 1 BRACKET-MTG, CAB, REAR, OUTBOARD, RH, 571113

8 551907 2 BRACKET-MTG, CAB, REAR, INBOARD, LH/RH, 571113

9 106880 6 SCREW-SQUARE HEAD, 5/16-18 UNC

10 102680 14 NUT-SERR FLG, HEX, SST, 5/16-18 UNC

11 102592 6 WSHR, RUBBER, .354 1D X 1.00 0D X .75 THK

12 106962 12 | WSHR, FL, 3/87, .4381D X 1.00 OD X .083" THK, BZP

13 106995 24 NUT, SERR FLG, HEX, 3/8-16 UNC, BZP

14 106960 6 STUD, -DBL ENDED, STL, 3/8-16 X 4.50", BZP

15 106963 6 BOLT, 3/8-16X1.00, BZP

16 108882 2 WSHR, FL, .591D X 1.06 OD X .19 THK, ZP

17 551571 2 BRKT, 90 DEGREE, 3 HOLES

18 106997 2 SCREW, HHC, 5/16-18X1.00, BZP

19 106996 2 NUT-SERR FLG, 5/16-18, BZP

20 106998 2 WSHR-FL,SST,5/16" ,BZP

TRUCK EQUIPMENT

(A LUVERNE Company)

1200 E. Birch St.

Brandon, $D 57005

REV B 21IMAY 14
REV A 04JAN11
551911 SHEET 2 OF 4 210CT10




01LoOle ¥ 40 € LUUHS TI61SS

80075 08 “wopuelg 1842419 3 0021
(Auedurod INHIANT V)
PIAVNTE & A
—HLISOddO dAaIS (YIHNESSVd) LHOHIH- miwmﬁwwﬁ%zm%ow&owwwmm%
NMOHS AAIS (JIANA) LATT o Dld

SNOILVDOT HTI0H "o
ASHHL HSN

JAVYd 0 HdIS
) . LSNIVOV dHHSVM

T ) DL dagdanyd NOILISOd
(NMOHS) advodlNo VI E@ D

SNOLLVOI'TddV 0061
LMOVEd LNOdd dHI d0d
SNOILONYLSNI DNILNNOW

MIMOS AVAH d¥MvVNdS TESNNA

MAHSVM ¥AMOT
404 LAN EONVTI omzmmmm@

AQOg DNILSIXH

NOIHSND LNNOW
AJOd ONILSIXH

MA¥OS AVAH dIVNDS TASNNN

‘NOILLVDITddV dHL

VI 0L SYUNALSVA HHNONA d9 TIIM
dALS ANVH LHODIY AdHHL dHAHIMOH "'NMOHS SV ATLOVXH
FIOTHAA 40 HVAY QEVMOL d9 LON AV SNYULLVJ UZEZDQE dHL
49 dTNOHS 0D0T ANMHANT “HLON

a0 aIanNiixX3 Wo

LSIT SLAdVd HIIAIES

dHLS ONVH LJdT




0110012 ¥ J0 ¥ ILAAHS TI61GC 5005 a3 ‘wouedg 18 2dg 3 0021

(Auedurod INHIANT V)
TINVIV0 V. AHY
VIAVINTZ 4 AHY

—ALISOddO HAIS (4AHNASSV) LHHM - & Old NOLLONALSNI Hidd HNDAOL
NMOHS AAIS (MAATMA) LAAT

SLTOH LNNOW AdOd DNILSIXH

SNOILVOOT ATOH o ol
ASANL ASN

HILNHD

AAVYA 40 HAIS
ayvodLnao LSNIVDV YHHSVM

24 O N gagany NOILISOd
(NMOHS) dVOdLNO ¥V Iq@ NN 2

SNOLLVOI'TddV 0061
LMOVEd LNOdd dHI d0d
SNOILONYLSNI DNILNNOW

JHHSVM dHMOT
AQOd DNILSIXH

NOIHSND LNNOW
AJOd DNILSIXH

MAHOS AVEH FIvNDS qASONN
404 LAN EONVTI omzmmmm@

MAFOS AVAH dIVNDS TASNNN

‘NOILLVDITddV dHL
VI 0L SYUNALSVA HHNONA d9 TIIM
dALS ANVH LHODIY AdHHL dHAHIMOH "'NMOHS SV ATLOVXH

TIOIHAA 40 dvAd qIVMOL A9 LON AVIW SNYHLLVd UZEZDOE AHL
dd dINOHS 0D0T ENYHANT “HLON

ap> M3¥> WH

LSIT SLAdVd HIIAIES

dHLS ONVH LJdT




